EXHAUST BRAKE ASSY

5 - o . 8
2,3 e
o4 c A —
; — \\\7
[ T
< e &XHAUST BRAKE [ —-._]
18,19,20 21
12
TEE INTO THROTTLE SOLENOID
14,1516 17
i
== L—O f\9,10,11
13
NO. PART NO. QTy. DESCRIPTION NO. PART NO. QrTy. DESCRIPTION
13 7-834-990059 1 Extension Spring
2 7045107 1 Screw Hex Head 14 7066536 1 Washer Plain M6
M6 x 10 Long 15 7069102 L Nut M6
3 7066536 1 Washer Plain M6 16 7072039 1 Pin Split Cotter
4 7-443-991016 1  Elbow Adaptor 2 x 16
17 6-768-990164 1 Rod Engine Stop
5 6-184-991848 1 Bracket - Exhaust 18 7066536 1 Washer Plain M6
Brake Cylinder 19 7069102 1 Nut M6
6 7-372-990281 1 Cylinder Exhaust 20 6-184-991739 1 Bracket Exhaust
Brake Brake Cylinder
7 7045304 2 Screw M10 x 16 Lg 21 7-443-990986 1 Adaptor Union Tee
8 6-184-991852 1 Bracket Ex Brake 22 7792106 1 Nylon Pipe %" OD
Cylinder Support
9 7066536 1 Washer Plain M6
10 7069102 1 Nut M6
11 7090002 1 Bolt M6 x 35 Long 6-642-990171
12 6-184-991849 1 Bracket Assy Engine Issue No. 03

Stop




